PA

SECTION

“

9B

TITLE

11/93

TONGUE , CENTRE SECTION

MODEL

3500 SERIES




MODEL TITLE DATE: | SECTION PAGE E
3500 TONGUE, CENTRE SECTION 93/11/3! 9B 2
REF.NO.| PART NUMBER DESCRIPTION

1 01-141-101 Centre Section

2 01-147-024 Draw Tongue

3 01-~140~037 Draw Clevis (23’ — 2537)

4 01-140-663 Heavy Duty Spade Clevis (28’ - 40°)
5 01-140-042 Urethane Stop Block

6 01-140-147 Draw Clevis Pin

7 00-383-013 Roll Pin 3/8" x 2—1/2°

8 05-030-046 Jack

9 01-140-560 Centre Link

10 01-149-122 Eye Bolt

11 00-365-015 Nut 1-34" - {2UNF

12 00-356-002 Bolt 1" x ¥

13 00-366—-009 Locknut 1

14 00-373-007 Bolt 1" x 3-1/2" w/2" Shoulder

15 ; 01-140-353 Rockshaft (Torsion Axle)

16 01-140~359 Rockshaft Bearing

17 00-471-000 Grease Fitting

18 00-355-019 Bolt 3/4" x 2

19 00—-366—-007 " Locknut 3/4"

20 06001188 Shims
21 01-141-105 Wheel Cylinder Upright — Std. Tine

01-141-104 Wheel Cylinder Upright — High Tine

22 (0—-356-000 Bolt 3/4" x 3"
23 01-140-035 Flipper
24 01-140-041 Urethane Step Block
25 01-140-143 Hinge Pin
26 00--373-035 U-Bolt 1/2"x3"x3~1/2" - Optional
27 01-140-213 Jack Attachment — Optional

28« 00-366-005 Locknut 1/2" — Optional

29 05-030-103 Jack — Optional ‘
30 01-140--214 Rear Jack Assembly — Optional

31 01-140-055 Stow Moving Sign

32 (0-333-014 Lynch Pin 516" x 1—1/2"

33 (0-470-047 Hose Clamp 12

34 00-470~-007 Hose Clamp 3/8"

35 00-361-039 Carriage Bolt 1/4" x 1"

36 1 00-365-006 Nut 1/4"

37 1 01-147-010 Jack Mount, Tube

kh] 5 05-030-270 Jack Handle

39 . 00-355-023 Bolt 38" x 1-3/4" - Gr8

40 00-366—-004 Locknut 3/8"

41 01-141-089 Bolt—on Tine Bar
42 01-140-180 Spade For SMV Sign
43 01-141-053 Bracket For SMV Sign




98

1/93

WINGS WITH SINGLE WHEELS

[T_ITLE

3500




. MODEL || e DATE: | | SECTION PAGE |
; 3500 ! WINGS WITH SINGLE WHEELS 931131 9B 4
| REF.NO.| PARTNUMBER | DESCRIPTION
| | |
1 01-148-029 | 20" Wing R.H.
01-148~030  : 20’ Wing L.H.
1 01-144-053 | 23" Wing R.H.
; 01-144-054 23’ Wing LH.
2 01-146-022  © 27" Bolt on Wing R.H.
5 01-146-023 2’7" Bolt on Wing L.H.
i 3 01-140-030 Wing Fold Cylinder Upright ~ 20’ (Early models)
‘ 01-140-573 Wing Fold Cylinder Upright — 20" - 25’
4 00-356-000 | Boit 34" x ¥
5 00~366-007 | Locknut 3/4"
.6 01-140-105 | Wheel Cylinder Upright ~ Std. Tine — 20’ (Early models)
01-140-563 | Wheel Cylinder Upright — Std.Tine — 20" - 25
: 01-140-387 ' Wheel Cylinder Upright — HighTine - 20" (Early models)
01-140-564 , Wheel Cylinder Upright ~ High Tine — 20" - 25
c 7 00-373-003  : Bolt 3/4" x 4" — Special
8 1 00-365-019 | Nuu 34"
|9 | 01-140-565 | Wheel Upright Backing Plate
10 00-356-010  : Bolt 5/8" x 2"
1 00-366—006 Locknut 5/8"
12 00-361—039 Carriage Bolt 1/4" x 1"
13 00—365-006 Nat 14"
14 00-470-007 Hose Clamp 3/8"




/93 9B

WINGS WITH TANDEM WHEELS

3500




| MoDEL | | TITLE DATE: ; | SECTION  PAGE |
! 3500 § WINGS WITH TANDEM WHEELS 93/11/4] 98 6
; REF.NO.| PART NUMBER DESCRIPTION |
t 01-143—-065 28’ Wing RH. Tandem 1
01-143-066 | 28> Wing L.H. Tandem '
01-142-112 | 34" Wing R.H. Tandem
01-142-113 34” Wing L.H. Tandem
2 01-145-043 28’ Special Wing R.H. Tandem
01-145-044 28’ Special Wing L.H. Tandem
3 01-—-146-022 27" Bolt on Wing R.H.
01-146-023 2'7" Bolt on Wing L.H.
4 01-140-573 Wing Fold Cylinder Upright — 28’ — 34’
5 01-140-164 Inside Cylinder Upright — 28’ Special ~ (Early models — 36" & 40)
01-140-575 Inside Cylinder Upright — 28’ Special - 36’ & 40°
| 6 01-140-166 Outside Cylinder Upright — 28 Special — (Early models — 36’ only)
i 01-140-577 Outside Cylinder Upright — 28’ Special ~ 36" & 40’
7 00~356—-000 Bolt 3/4" x 3"
8 00—366-007 Locknut 3/4"
9 01-140-105 Wheel Cylinder Upright — Std. Tine — 28’ Special — (Early models)
01-140~-563 Wheel Cylinder Upright — Std. Tine — 28 — 34’ & 28’ Special
01-140-387 Wheel Cylinder Upright — High Tine — 28’ Special — (Early models)
01-140-564 Wheel Cylinder Upright — High Tine — 28’ — 34’ & 28’ Special
10 {(1-140-035 Flipper
11 01-140-041 Urethane Stop Block
12 00-373-003 Bolt 3/4" x 4" — Special
13 00-365-019 Nut 3/4"
i 14 | (0-361-039 : Carriage Bolt 1/4" x 1"
¢ 15, 00-365-006 | Nut 1/4"
6 | 00-356-010 | Bolt 58" x 2’
17 (0-366—006 f Locknut 5/8"
18 00—-470--007 | Hose Clamp 3/8"
19 00~333-014 | Lynch Pin
20 01141089 Bolt—On Tine Bar
21 00-355-023 Bolt 3/8" x 1-3/4" - Gr.8
2 00-366—004 | Locknut 3/8"
23 . 01-140-565  ; Wheel Upright Backing Plate




MODEL

3500 SERIES

TITLE
CTR. '"MHEEL ASSEMBLIES

5000 # HUBS

SECTION
9B

PAGE

(19AH20A)




| MODEL | TITLE DATE: | | SECTION PAGE
3500 CTR. WHEEL ASSEMBLY 5000 LB. HUBS 93/11/41 | 9B 8
REF.NO.| PART NUMBER | DESCRIPTION .
1 01-140-334 Centre Section Wheel Arm L.H. ‘
2 | 01-140-363 | Centre Section Wheel Arm RH.
3 | 01-140-523 Tandem Arm Assy (Items 3. 6,7, & 13) 5000# — for 760 x 15 Wheels '
3A ; 01-140-669 Tandem Arm Assy (Items 3A, 6,7, & 13) 5000# — for 950 x 15 Wheels
4 00-473-001 Seal 5000#
5 00-452-006 Rear Bearing 5000#
| 6 00-452-007 Rear Bearing Race 5000#
7 00-452—-003 Front Bearing Race 5000#
8 00-452-002 Front Bearing 5000#
9 00~-381-021 Washer
10 (0-366-012 Stotted Nut
11 00-383-003 Cotter Pin
| 12 00473006 Dust Cap
13 00—-471-000 Grease Fitting .:
]; 4 | Use Itern Number 16 :
Fo1s 00-373-006 i Wheei Bolt
6 | 06-001-186 Hub 5000# (Ttems - 6,7, 13,14,15)
17 00-473-017 | Hub 5000# Complete (Items 4 through 15)
18 00-473-040 Tandem Arm & Bearings Complete (Items 3 through 13) 5000# ~ 760 x 15
18A 00473041 Tandem Arm & Bearings Complete (Items 3A through 13) 5000# — 950x 15
19 01-140-528 Centre Section Wheel Arm Assembly L.H. (Items 1, 18, 2 of 17) 5000# — 760 x 15
19A 01-140-670 Centre Section Wheel Arm Assembly L.H. (Items 1, 18A, 2 of 17) 5000# — 950 x 15
20 01-140--529 Centre Section Wheel Arm Assembly R.H. (Items 2, 18, 2 of 17) 5000# -~ 760x 15
20A 01-140-671 Centre Section Wheel Arm Assembly R.H. (Ltems 2, 18A, 2 of 17) 5000# — 950 x 15
21 01-140-162 Centre Section Wheel Axle
22 01-140-056 Bronze Bushing
23 00-356-003 Bolt 1/2" x 3"
24 00-366-005 Locknut 1/2"
25 01-140-35 | RockShaft Link {
26 01-140-351 Link Pin |
27 00--381-025 Washer 1" Narrow
28 } 00-383-028 Roll Pin 5/16" x 2"
29 . 00-473-009 Tube 760x 15
29A 00-473-010 Tube 950x 15
30- 1 00-473-007 Tire 760x 15
0A | 00-473-008 | Tire 950x15
3 01-140-088 Wheel 15" x6"x6 — 760
31A 01-140-089 Wheel 15" x8"x6 — 930
2 ' 01-140-060 . Centre Section Wheels Complete (Items 39, 40,41) — 760 x 15
32A | 01-140-061 | Centre Section Wheels Compiete (Items 39A, 40A, 41A) — 950x 15




MODEL
3500 SERIES

TITLE
SINGLE WING WHEEL ASSEMBLIES 4000LBS

SECTION
9B

PAGE




MODEL 1 [ rrree DATE: | | SECTION  PAGE |
3500 ] ‘ SINGLE WHEEL ASSEMBLY 4000LB. HUBS 93/11/41 | 98 10 |
REF.NO.| PART NUMBER | DESCRIPTION j
11| 00-383-003 | Cotter Pin |
13 00471000 Grease Fitting
14 (0-473-000 Seal 4000#
15 00-452—-004 Rear Bearing 4000#
16 00-452-005 Rear Bearing Race 4000#
18 | 00-452-001 Front Bearing Race 4000#
19 00--452—000 Front Bearing 4000#
20 00-366—011 Slotted Nut 4000#
21 00—-473-005 Dust Cap 4000+#
2 00—473—004 Hub 4000# — (Items 16, 17, 18,13,27)
23 00-473-014 Hub 4000# Complete (Items 9, 11, 13-21) 4000#
27 1 00-373-006 Wheel Bolt
: 28 E 01-140-020 Wing Wheel Arm
o029 01-140-051 Wing Wheel Arm Assembly (Items 28, 23)
L3101 01-140-047 Wing Wheel Axle
32 1 01-140-056 Bronze Bushing
33 00-356-003 Bolt 1/2"x 3"
34 00-366—-005 Lock Nut 1/2
43 01—140-089 Wheel 15"x8"x6
44 (0—-473-008 Tire 950x 15
45 00-473-016 Tube
46 01—140~061 Wing Wheels Complete (Ttems 43, 44, 45)




MODEL
SBC /3500

TiTLE

TANDEM WING WHEELS  4000LB HUBS

SECTION
9B

PAGE
]




MODEL TITLE SECTION PAGE
SBC /73500 TANDEM WING WHEELS 4000LB. HUBS 9B 12
REFERENCE | paRT NUMBER DESCRIPTION
1 01 140 441 Tandem wing Wheel Arm L.H.
2 D1 140 455 Tandém wing Wheel Arm R.H.
3 0l 140 009 Pandem Arm Assembly (Items 3,6,7,13)
4 00 473 001 Seal o ; -
5 00 452 006 Rear Bearing
6 00 452 007 Rear Bearing Race
7 00 452 003 Front Bearing Race
8 00 452 002 Front Bearing
9 00 381 021 Washer
10 00 366 012 Slotted Nut
11 00 383 003 Cotter Pin
12 00 473 006 Dust Cap
13 00 471 000 Grease Fitting
14 00 473 000 Seal
15 00 452 004 Rear BRearing
16 00 452 005 Rear Bearing Race
17 00 473 003 Hub #4000 (NOT AVAILABLE use #22 - 00-473-004)
18 H0 452 001 Front Bearing Race
19 00 452 000 Front Bearing
20 00 366 011 Slotted Nut
21 00 473 005 Dust Cap B
22 00 473 004 Hub #4000 (Items 16,17,18,13,27)
23 00 473 014 Hub #4000 Complete (Items 9,11,13-21)
24 00 473 015 Tandem Arm & Bearings Cpl. (Items 3-13)
25 01 140 442 Tandem Wing Wheel Arm Assy. L.H. (Ttems-1,24,20f 23)
26 01 140 456 Pandem Wing Wheel Arm Assy. R.H. (Items 2,24,20f 23)
27 Q0 373 006 Wheel Bolt
28 01 140 162 Tandem Wheel Axle
29 01 140 056 Bronze Bushing
30 00 356 003 Bolt 1/2"x3"
31 00 366 005 Lock Nut l/2"
32 00 473 009 Tube
33 00 473 007 Tire 760x15
34 0l 140 088 Wheel 15"x6"x6"
35 341 140 060 Tandem Wheels Complete (Items 32,33,34)




MODE

L
SBC/ 3500

TITLE
]““ HYDRAULICS 20— 34

SECTION
9B

PAGE
13




rei=l TmE | SECTION  PAGE
SBC /7 3500 HYDRAULICS 20' — 34' 98 14
REF. NO.| PART NUMBER DESCRIPTION
1 01 ~140-308 1/2 HOSE ASSEMBLY 171" ~ ALL MODELS
) 01 -140-208 3/8 HOSE ASSEMBLY 236" — AlLL MODELS
3 01 ~140-369 3/8 HOSE ASSEMBLY 81" - ALL MODELS
4 01 -1 40—304 3/8' HOSE ASSEMBLY 32 - ALL MODELS
5 01 —140-209 4/8' HOSE ASSEMBLY 60" - ALL MODELS
6 0t -140-378 3/8 HOSE ASSEMBLY 96° - 28' & 25'
6 01 -140-378 a/8' HOSE ASSEMBLY 112* - 28' & a1’
6 01 —140- 3870 /8" HOSE ASSEMBLY 148* - 34’
8 01 -1 40369 3/8' HOSE ASSEMBLY 81° - 20'
7 01 -1 40378 3/8 HOSE ASSEMBLY 145" — 23 & 25’
7 01 -140-377 a/8' HOSE ASSEMBLY 160° — 28’ & 31’
7 01 -1 40871 38" HOSE ASSEMBLY 195" — a4’
7 01 —-148-019 3/8" HOSE ASSEMBLY 130" ~ 20’
8 00-~470-003 UNION TEE - 3/8 J1C. — ALL MODELS
9 00-470-004 UNION TEE — 1/2 JLC. — ALL MODELS
10 00~470—049 ELBOW 90 DEG. - 1/2 SAE X 1/2 J.C. ~ ALL MODELS
1 00-474—-322 CYLINDER 31/2 X 8 (PRINCE) CENTER SECTION SERIAL NO. 2100 .....
12 00~474-345 CYLINDER 31/2 X 8 W/ MECHANICAL STOP — SERIAL NO, 2130 ......
13 00-474~273 MECHANICAL DEPTH STOP
14 00-474—323 CYLINDER 31/4 X 8 (PRINCE) WINGS — SERIAL NO. 210 .....
15 01 -140-199 CLYINDER a31/2 X 24" (PRINCE) WING FOLD
18 06-001 —331 TRANSPORT STOP
17 02-010-032 PIN
18 00-333-011 HAIR PIN

19

06-001 —390

CYLINDER STOP COMPLETE




MOD

EL
SBC/ 3500

TITL

E
HYDRAULICS 36-40°

SECTION
9B

PAGE
15




| MODEL TIME SECTION  PAGE |
i SBC /3500 HYDRAULICS 36— 40 | 9B %
REF. NO.! PARTNUMBER | DESCRIPTION i
1 o1 —140-308 1j2* HOSE ASSEMELY 171"
2 01 -140-288 a/6' HOSE ASSEMBLY 238"
3 01 =140—363 38" HOSE ASSEMBLY 81"
4 o1 -140--315 3/8' HOSE ASSEMBLY 32
5 01 =-140-314 a/8' HOSE ASSEMBLY 607
8 o1 -140-316 a/8' HOSE ASSEMBLY 207
7 01 =14Q-3t7 a8’ HOSE ASSEMBLY 110"
8 01 =140--376 3@ HOSE ASSEMBLY 112°
9 01 -140--080 38’ HOSE ASSEMBLY 12"
10 01-140~-381 a/8' HOSE ASSEMBLY 249°
11 00-470-004 UNION TEE - /2 J1C.
12 00-470--049 ELBOW 90 DEG. — /2 SAE X 1f2 J1.C.
13 00=-474-322 CYLINDER 31/2 X 8 (PRINCE) CENTER SECTION SERIAL NO. 2130 ...
i A : 00—-474—-323 CYLINDER 31/4 X 8 (PRINCE) 1st. WING SERIAL NO. 210X ...
15 00—-474~324 CYLINDER 3 X 8 (PRINCE} 2nd. WING SERIAL NO. 2100 ...
16 08-001 331 TRANSPORT STOP
17 w@-00-032 PIN
18 00-333-011 HAIR PIN
19 00-474-348 CYLINDER 31/2 X & W/ MECHANICAL STOP — SERIAL NO. 210K ...
20 00-474~273 MECHANICAL DEPTH STOP
2 01 —140-199 CLYINDER 31/2 X 24" (PRINCE) WING FOLD
o9 . (0—-470-003 UNION TEE ~ 38 J.l.C.
| 23 l 08-001—330 GYLINDER STOP CCMPLETE




MODEL
SBC /3500

TLE SERIAL NO. 21XXX9 ...
PRINCE CYLINDERS

312 X8

SECTION

9B

PAGE
17-

00-474 -322 (345) g
ool
~r




MODEL TILE SERIAL NO. 21%XXX9... SECTION FAGE
SBC /3500 r PRINCE CYLINDER 3 1/2 X8 -0Q0-474-322 {345) r;; 18 .
:ﬁrﬁgggE PART NUMBER DESCRIPTION
1 00-474-331 Piston Rod 1%
2 00-474~338 Piston
3 00-474=305 Piston Rod Nut
4 00-474-306 Butt Clevis
5 00-474-335% Gland Assy.
5 00474332 Tube Assembly
7 00-474-099 Tie Rod w/Nuts
8 00-474-154 Plug #8 Steel
9 00-474-349 Level Seal Plug
10 00-474-341 Clevis Assembly (includes bolt & nut )
11 00-474-342 BUSHING
13 Q0~-474-328 Seal Kit
14 00-474-343 Clevis Pin
15 00-474-173 Cotter Pin
16 00--474-322 Cylinder 3%" X 8" ¥ 1%"
17 00-474-273 Mechanical Depth Stop
18 00-474-345 Cylinder 3%'" X 8" w/ Mech Stop




MODEL THLE SERIAL NO. 21XXX9 ... SECTION PAGE
SBC /3500 PRINCE CYLINDER 3 1/4 X8 -00-474-323 (346) 98 19




MODEL TITLE G RIAL MO, 21K SECTION PAGE
SBC /3500 PRINCE C{LiNDER 3 V4 X 8 -00-474 -323 (346) 9B 20
RENFSSEE—RTE PART NUB4BER DESCRIPTION
1 00-474-331 Piston Rod 1%k"
2 00-474-339. Piston
3 00-474-30% Piston Rod HNut
A 00-474-171 Butt Clevis
5 00=474-336" Gland Assy.
& 00-474-333 Tube Assembly
7 00-474-~099 Tie Rod w/Nuts
8 00-474-154 Plug # 8 Steel
9 00-474-349 Level S5eal Plug
10 00-474= 341 Clevis Assembly (inciudes bolt + nut)
11 00-474 =342 BUSHING
13 00-474-32% Seal Kit
14 00-474-34¢ Clevis Pin
15 00-474-173 Cotter Pinm
16 00-474-323 Cylinder 3%" X 8" X 1&"
L7 00-474-273 Mach Depth Stop
18 00-474-346 Cylinder 3k" X 8" w/Mech Stop




MODEL

SBC /3500

TITLE  SERIAL NO. 21XXX9 ..
~ PRINCE CYLINDER 3X® - 00-474-324

PAGE
2}

SECTION
9B
=T




MODEL TITLE SeRIAL ND. 2iXXX9 SECTION PAGE :
SBC /3500 PRINCE CYLINDER 3X8 - 00-474-324 B 22

REFERERCE | ppnr wumser DESCRIPTION

1 00-474-331 Piston Rod 1%

2 00-474-340 Piston

3 00-474-305 Piston Rod Nut

4 00-474-116 Butt Clevis

5 00-474-337 Gland ASSY.

6 00-474-334 Tube Assembly

7 00-474-348 Tie Rod w/Nut

8 00-474-154 Plug # 8 Steel

9 00-474-349 evel Seal Plug

10 00-474-34) Clevis Assembly (inciudes bolt +nut)

L1 00-474-342. BUSHING —

13 00-474-330 Seal Kit

14 00-474-343 Clevis Pin

15 00-474-173 Cotter Pin

16 00-474-324 C_ylinder 3 ox 8" X 1"




Y

PAGE

SECTION

23

°B

TITLE

PRINCE CYLINDER 31/2X24 - 01-140-199

MODEL

SBC/ 3500

JONTHd  HT X o5E




MODEL TITLE SECTION PAGE
S8C /3500 PRINCE CYLINDER 3%2X24 - 01-140-199 98 24
REFERENCE | paRT NUMBER DESCRIPTION
1 00-474-091 Piston Red
2 00-474-108 Piston
3 00-474-170 Lock Nut
4 00-474-117 Butt Clevis
3 00-474=113 Gland
6 00=474-096 Tube
7 00--474~100 Tie Rod
8 00-474-154 S.A.E. ORB Plug
9 00-474-341 Rod Clevis Assembly REPLACES - 00-474-104
) 00-474-343 Clevis Pin REPLACES -00-474-149
11 00=-474-173 Cotter Pin
12 00-474-158 Packing Kit
13 01-140-199 Cylinder 34" X 24"




MODEL
SBC/ 3500

TITLE
SINGLE POINT HYDRAULIC

11/93
MECH. ASSEMBLY

SECTION
°B

PAGE
25




PMAODEL THLE 11/93 | [SECTION PAGE -
SBC/3500 single Point Hvdraulic Mech. Assembly B 26
REFERENCE | parT nNumser DESCRIPTION
1 01 140 541 Base Bracket Weldment
2 01 000 403 U-Bolt Ml2x94mm
3 00 315 009 Nut M12
4 01 140 550 Control Arm
o] 01 140 552 U-Bolt %"-4"x 1 3/4"
6 00 366 005 Locknut %"
7 00 470 070 "stroke Control Valve
8 00 356 127 Bolt 5/16" x 2%"
9 00 366 003 Locknut 5/16"
10 01 140 548 Trigger Bar
11 0l 140 555 Striker Bolt 3/8" x 3"
12 01 140 556 Striker Spring
13 00 366 004 Locknut 3/8"
14 01 140 542 5lide Weldment
15 01 140 566 Backer Plate for Slide
16 0L 140 554 Knob - Star Grip
17 01 140 349 Connecting Link
=8 00 356 016 Bolt 3/8" x 1k" GR5.PL.
i9 00 470 049 30° Elbow Ext ORB/EXT JIC
20 00 470 048 Straight EXt ORB/EXT JIC
21 00 470 072 Replacement Cartridge ASSY.
22 00 361 035 Carriage Bolt 3/8" x 1kK"




MODEL

SBC/ 3500

TITLE

SINGLE POINT HYDRAULIC HOSE ASSEMBLY ‘

SECTION
B

PAGE
27




MODEL TITLE SECTION FAGE
SBC/ 2500 Single Point Hydraulic Hose Assemblyv ! :B 28

Hﬁf&ggﬁ{ PART NUMBER RESCRIPTION

1 L' fose Assembly - From Cult. Hose Kit.

2 01 L40 369 3/8 Hose Assembly - 81" - From Cult. Hose Kit

3 0l 140 553 3/8 Hose Assembly - 60"

4 90 090 204 3/8 Hose Assembly - 36"

5 00 470 070 Stroke Control Valve

6 00 470 048 .Straight EXxt OCRB/EXT JIC

7 00 470 049 90° Elbow EXT ORB/EXT JIC

8 00 470 Q71 90° Elbow %" JIC/%"JIC

9 00 470 015 Straight %" JIC/%" JIC




